
 

 Sporton International Inc. (Kunshan) Page Number : A16 of A28  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

  

 

 

 FCC RADIO TEST REPORT Report No. : FG1D0310A 

 

 

 

 

GSM1900 (GSM) GSM1900 (EDGE) 

Lowest Channel Lowest Channel  

  
Middle Channel Middle Channel  

  
Highest Channel  Highest Channel 

  

  



 

 Sporton International Inc. (Kunshan) Page Number : A17 of A28  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

  

 

 

 FCC RADIO TEST REPORT Report No. : FG1D0310A 

 

 

 

Frequency Stability 

Test Conditions  Middle Channel 
GSM850 

 (GSM)  

GSM850 

 (EDGE) 

Limit 

2.5ppm 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0108  0.0224  

PASS 

40 Normal Voltage 0.0032  0.0178  

30 Normal Voltage 0.0130  0.0087  

20(Ref.) Normal Voltage 0.0000  0.0000  

10 Normal Voltage 0.0145  0.0155  

0 Normal Voltage 0.0078  0.0169  

-10 Normal Voltage 0.0175  0.0234  

-20 Normal Voltage 0.0159  0.0065  

-30 Normal Voltage 0.0143  0.0109  

20 Maximum Voltage 0.0096  0.0132  

20 Normal Voltage 0.0120  0.0203  

20 Battery End Point 0.0191  0.0036  
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Test Conditions  Middle Channel 
GSM1900 

 (GSM)  

GSM1900 

 (EDGE) 

Limit 

Note 2. 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0058  0.0181  

PASS 

40 Normal Voltage 0.0015  0.0131  

30 Normal Voltage 0.0119  0.0023  

20(Ref.) Normal Voltage 0.0000  0.0000  

10 Normal Voltage 0.0145  0.0112  

0 Normal Voltage 0.0136  0.0135  

-10 Normal Voltage 0.0089  0.0174  

-20 Normal Voltage 0.0021  0.0127  

-30 Normal Voltage 0.0118  0.0119  

20 Maximum Voltage 0.0052  0.0018  

20 Normal Voltage 0.0011  0.0134  

20 Battery End Point 0.0124  0.0027  

Note:  

1. Normal Voltage =3.89 V. ；Battery End Point (BEP) =3.4V.；Maximum Voltage = 4.48V 

2. The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 
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A2. WCDMA  

Peak-to-Average Ratio 

 

Mode WCDMA Band V WCDMA Band IV Limit: 13dB 

Mod. RMC 12.2Kbps RMC 12.2Kbps Result 

Lowest CH 3.48 3.22 

PASS Middle CH 3.33 2.90 

Highest CH 3.33 3.13 
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band IV (RMC 12.2Kbps) 

Lowest Channel Lowest Channel 

  
Middle Channel Middle Channel 

  
Highest Channel  Highest Channel  
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26dB Bandwidth 

 

Mode WCDMA Band V(MHz) WCDMA Band IV(MHz) 

Mod. RMC 12.2Kbps RMC 12.2Kbps 

Lowest CH 4.70 4.72 

Middle CH 4.71 4.74 

Highest CH 4.70 4.72 
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band IV (RMC 12.2Kbps) 

Lowest Channel Lowest Channel 

  
Middle Channel Middle Channel 

  
Highest Channel  Highest Channel  

  

  



 

 Sporton International Inc. (Kunshan) Page Number : A23 of A28  

TEL : +86-512-57900158    

FAX : +86-512-57900958    

  

 

 

 FCC RADIO TEST REPORT Report No. : FG1D0310A 

 

 

 

Occupied Bandwidth  

 

Mode WCDMA Band V(MHz) WCDMA Band IV(MHz) 

Mod. RMC 12.2Kbps RMC 12.2Kbps 

Lowest CH 4.15 4.15 

Middle CH 4.12 4.14 

Highest CH 4.13 4.15 
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WCDMA Band V (RMC 12.2Kbps) WCDMA Band IV (RMC 12.2Kbps) 

Lowest Channel Lowest Channel 

  
Middle Channel Middle Channel 

  
Highest Channel  Highest Channel  
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Conducted Band Edge 

WCDMA Band V (RMC 12.2Kbps) 

Lowest Band Edge Highest Band Edge  

  

WCDMA Band IV (RMC 12.2Kbps) 

Lowest Band Edge Highest Band Edge  
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Conducted Spurious Emission 

WCDMA Band V (RMC 12.2Kbps) WCDMA Band IV (RMC 12.2Kbps) 

Lowest Channel Lowest Channel 

  
Middle Channel Middle Channel 

  
Highest Channel  Highest Channel  
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Frequency Stability 

Test Conditions  Middle Channel 
WCDMA Band V  

(RMC 12.2Kbps) 

Limit 

2.5ppm 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0088  

PASS 

40 Normal Voltage 0.0255  

30 Normal Voltage 0.0021  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0278  

0 Normal Voltage 0.0243  

-10 Normal Voltage 0.0068  

-20 Normal Voltage 0.0273  

-30 Normal Voltage 0.0036  

20 Maximum Voltage 0.0012  

20 Normal Voltage 0.0234  

20 Battery End Point 0.0263  

Note:  

1. Normal Voltage = 3.89 V；Battery End Point (BEP) =3.4 V；Maximum Voltage =4.48 V 

2. The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small.  
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Test Conditions  Middle Channel 
WCDMA Band IV  

(RMC 12.2Kbps) 

Limit 

Note 2. 

Temperature (°C) Voltage (Volt) Deviation (ppm) Result 

50 Normal Voltage 0.0035  

PASS 

40 Normal Voltage 0.0029  

30 Normal Voltage 0.0150  

20(Ref.) Normal Voltage 0.0000  

10 Normal Voltage 0.0023  

0 Normal Voltage 0.0127  

-10 Normal Voltage 0.0035  

-20 Normal Voltage 0.0144  

-30 Normal Voltage 0.0046  

20 Maximum Voltage 0.0017  

20 Normal Voltage 0.0133  

20 Battery End Point 0.0035  

Note:  

1. Normal Voltage = 3.89V. ；Battery End Point (BEP) =3.4 V.；Maximum Voltage =4.48V 

2. The frequency fundamental emissions stay within the authorized frequency block based on the 

frequency deviation measured is small. 

 




